
















































































TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN - October 2002

D.4.

D.4.1.

As presented in the 1992 Plan, the County Council enacted legislation regulating shared
sanitary facility on February 12, 1991. This legislation defines requirements for
ownership, permits, design, construction, operation, maintenance, replacement,
modification, management, and financing of privately owned community water and
sewerage systems. The Shared Sanitary Facilities Regulations (Bill 443) are included in
Appendix.11 of the 1992 Plan.

Financial Requirements for Community and Multi-Use Sewerage Systems

As presented in the 1992 Plan, financial requirements for Privately-owned Community
[...]
TALBOT COUNTY COMPRERENSIVE WATER AND SEWER PLAN - October 2002

these areas and established a policy to provide sewer service to lots of record in 1993. In
accordance with the County Resolution dated November 1993, an estimated 223 lots were to be
served with some lots being granted 2 and 3 additional sewer allocations. In reviewing 2002
records, 168 sewer service connections have been made with an estimated flow from these
connections being 33,600 gpd. Approximately 55 sewer service connections have not been
connected to the sewer collection systein with an estimated flow from these future connections
being 11,000 gpd. The total estimated flow from the villages of Tunis Mills, Unionville and
Copperville is 44,600 gpd.

Because of similar water quality issues that were addressed in the villages of Tunis Mills,
Unionville and Copperville, Talbot County extended the sewer to the villages of Royal Oak,
Newcomb and Bellevue. In accordance with the County Resolution dated February 1993, the
County limited the density of development within the priority funding areas for these village
centers to 2-acre lots due to capacity issues at the Region II Wastewater Treatment Plant.
Approximately 505 lots were identified in the Royal Oak, Newcomb and Bellevue area as having
the ability to connect to the Region 11 Wastewater Treatment Facility. Approximately 343 sewer
service connections are presently connected to the collection system with an estiinated flow of
68,600 gpd. Approximately 162 lots are not connected to the sewer collection system and are
within the priority fund areas for these villages. Based on an estimated sewer flow rate for
single-family residential units of 200 gpd, 162 lots would generate 51,000 gpd with a lot density
of 2-acres. Because of a potential to develop at a density greater that 2-acre lots within the
village centers served by a public sewer system, the County Council is reviewing various options
that would best serve this region of the County. In assuming that a density of 1-acre lois was
created, an estimated 340 lots could be created with a projected sewerage flow from these new
lots being approximately 68,000 gpd. The total estimated flow froin the villages of Royal Oak,
Newcomb and Bellevue could range between 119,600 gpd to 155,200 gpd. For purposes of
estimating the total flows from the priority funding areas as defined by MDP, the estimated flow
from these village centers shall be 155,200 gpd.

The total flows, both existing and future, for the priority funding areas as defined by the State is
796,300 gpd using the upper limit for the Royal Oak, Newcomb and Bellevue Sewer Service
Area. The estimated flow from the Bentley Hay subdivision that was platted in 1947 and has
been incorporated into the County’s priority funding area consists of 149 lots base on the
Maryland Property View 2001. The estimated sewerage flow rate is 29,800 gpd using 200 gpd-
per single-family residential unit. This area was omitted from the priority funding area as
defined by the State. Because this area was platied in 1947 with a majority of the lots having
been built-out prior to the 1992 Update of the Comprehensive Water and Sewer Plan, the County
requests that MDP and MDE acknowledge this area as being within the priority funding area for
St. Michaels. The Bentley Hay and Rio Vista Subdivisions are served by the County’s sewer
system and the Town of St. Michaels water system, yet neither subdivision has been annexed by
the Town of St. Michaels.

In addition, 15,000 gpd of sewerage flow that exists outside the priority funding area for St.
Michaels as defined by the State is scheduled for development due to agreements with the
County in early 1980s. Adding the sewerage flows from Bentley Hay and the flows from lots
outside the priority funding areas increases the needed capacity to 841,100 gpd. A safety factor

2002 REFORT OF THE REVIEW CHAPTER TWO 48



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN - October 2002

Maximum Daily Load rules, MDE could impose future requirements on Talbot County to serve
areas with failing septic systems by connecting these lots to the Region II Wastewater Treatment
Plant and establishing restricted sewer service policies as was completed in the villages of Tunis
Mills, Unionville, Copperville, Newcomb, Royal Oak and Bellevue.

In working with MDE and MDP, the County proposed measures to reduce the National Pollutant
Discharge Elimination System Permit from 1.0 MGD a flow rate of 0.8 MGD that are presently
under review by the State. To comply with Smart Growth Initiatives and Water Quality
Objectives, the County would seek MDE’s and MDP’s approval prior to extending sewer service
10 areas ouigide the priority funding areas defined by MDP. The County would also limit the
sewer allocation to various regions as shown in Figure 235,

2002 REPORT OF THE REVIEW CHAPTER TWO 50






TALBOT COUNTY COMPREHENSIVE WATER AND SEWER TLAN - October 2002

TALBOT COUNTY REGION 1 - SANITARY DISTRICT (UNIONVILLE, TUNIS
MILLS, COPPERVILLE) SEWERAGE SYSTEM

Refer to Figure No. 26, Talbot County Region I - Sewerage System Plan, for the limits of this
Sanitary District. High water table, poor soils and restrictive lot sizes are factors affecting septic
systems and a subsequent history of failures led the Talbot County Health Officer to identify this
area as a "Failing Septic Area". Talbotl County completed a Step I Facility Plan recommending a
solution to the failing septic systems problems within the villages of Unionville, Tunis Mills and
Copperville. The three villages are separated by expanses of undeveloped A-2 and A-5 property.
Due to EPA's emphasis away from Regional Wastewater Facilities and Talbot County's desire
not to encourage growth in areas not currently planned for high density development the County
explored the feasibility of constructing "innovative/alternative” treatment and disposal systems.
The Facility Plan recommended, as the most cost cffective solution to ihe problems of this area,
the use of County owned, operated and maintained collection systems and sand mound treatinent
and disposal. A prototype mound system was installed and operated with unsatisfactory results.
A redesigned mound system was developed but could not economically be constructed. A
facility plan amendment was developed that identified a grinder pump collection sysiem and a
small treatment plant with a point discharge. The facility plan was amended again by
eliminating the small treatment plant and pumping the sewerage to the Region II Wastewater
Treatment Facility. This system was completed in 1994,

Sewer Collection System:  Individual Grinder Pumps — 168 grinder pumps
Small diameter force main — 3+ miles
Unionville (Region ) Pump Station — 2 pumps
Unionville force main (7 dia) — 6.62 miles

Treatment:  Region IT Wastewater Treatinent Plant

TABLE 23. TALBOT COUNTY REGION 1
SANITARY DISTRICT (UNIONVILLE, TUNIS MILLS, COPPERVILLE)
CAPITAL IMPROVEMENT PROJECTS

PROJECT DESCRIPTION PROTOSED COMMENTS
FISCAL YEAR

Database Development FY2002
Integration of Pump Station Locations within FY2003
GIS
Procure 2 additional grinder pumps for standby FY2003 Maintain snpply of pumps
Upgrade of emergency generator for primary FY2004 B
pump station
Procure 2 additional grinder pumps for standby FY2004 Maintain supply of pumps
Procure 2 additional grinder pumps for standby FY2005 Maintain supply of pumps

2002 REPORT OF THE REVIEW CHAPTER TWO 52






TALBOT COUNTY COMFPREHENSIVE WATER AND SEWER PLAN — October 2002

TALBOT COUNTY REGIONII - SANITARY DISTRICT (ST. MICHAELS)
SEWERAGE SYSTEM

Refer to Figure No. 27, Talbot County Region II - Sewerage System Plan, for the limits of this
Sanitary District. The boundaries of Sanitary District No. 2 include the Town of St. Michaels,
Rio Vista and Bentley Hey, and extends to and includes Newcomb, Cedar Grove, Royal Oak,
Royal Acres and Bellevue to the Southeast,

The Wastewater Treatment Facility for Region I is owned by Talbot County. The plant is
located on a 30-acre parcel of land. The treatment facility includes primary, secondary and
tertiary treatment. Prior to discharge the effluent is chlorinated, dechlorinated (SO2) and post
aerated. The sludge is aerobically digested and dried using a belt filter press and ultimately
disposed at the Midshore Regional Landfill. The design capacity of the plant is 500,000 gpd. In-
ground facilities such as pump valves, pipes, etc. were provided to accommodate expansion of
the plant up to 1.0 mgd. Current plans are to expand the capacity to 1.0 mgd by 2004.

Point of Discharge - Miles River.
Collection System - 8" - 12" diameter (Clay and PVC): 6 miles of gravity sewer

Pumping Stations:

No. 1 (Green Street) - 1- bypass bar screen manually cleaned - two 500 gpm Camden dry
pit submersible pumps, 6" diameter discharge. Emergency power.

No. 2 (Mill Street) - two 280 gpm — Allis Chalmers centrifugal sewage pumps with 4"
diameter discharge. Station has a bar screen and emergency generator for backup power.
No. 3 (Grace Street) - two 125 gpm Gorman Rupps centirifugal sewage pumps with 4"
discharge. Station has a manual cleaned bucker screen.

No. 5 (Madison Avenue) - two 100 gpm Hydromatic self-priming pumps with 4"
discharge. Station has a manual cleaned bucker screen.

Perry Cabin - nine duplex 15 gpm Environment - One Grinder Pump Stations. Force
main size from 1 1/4" to 3",

Treatment Plant:

The wastewater treatment plant is equipped with a Wiess bar screen (flow filter screen),
influent pump station (1050 gpm) with one pump being an Allis Chalmers centrifugal
sewage pump and the other pump being a Camden dry pit submersible, 2-30 foot,
diameter primary clarifiers, three rotating biological contractors, 2-30, diameter final
clarifiers, automatic backwash filter (with re-rated capacity of 0.5 mgd), chlorination,
dechlorination, and post aeration. There are four sludge drying beds 25 feet x 95 feet
each, and a lagoon for temporary storage of wastewater during maintenance of a umt
process, and the lagoon is also used for wet weather flow equalization (capacity equals
1.35 MG or 2.7 days of design flow).

2002 REPORT OF THE REVIEW CHAPTER TWO 54



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN — October 2002

TABLE 24, TALBOT COUNTY REGIONII
SANITARY DISTRICT (ST. MICHAELS)
CAPITAL IMPROVEMENT PROJECTS

PROJECT DESCRIPTION PROPOSED COMMENTS
FISCAL YEAR

Design of ] MGD BNR WWTP Fy20p02

Sewer Collection System Evaluation and FY2002 Develop detailed sewer utility map in
Study GIS

Outfall Pipe Inspections Fy2002

Construction of 1 MGD BNR WWTP FY2003

Sewer Collection Systern Repairs FY2003

Pump Station No. 2 Upgrade FY2004

Pump Station No. 1 Upgrade FY2004

Bellevue Generator Upgrade FY2004

Sewer Collection System Repairs FY2004

Watershed Analysis and Sindy FY2005

Sewer Collection System Repairs FY2005

2002 RETORT OF THE REVIEW

CHAPTER TWO 55







TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN — October 2002

TALROT COUNTY REGION II - SANITARY DISTRICT (ROYAL OAK, NEWCOMB,

BELLEVUE) SEWERAGE SYSTEM

An EPA Facility Plan was developed for the Royal Oak and Newcomb, and the plan
recommended a small diameter septic tank effluent pump (STEP) system for pretreating and

conveying the waste to a pump station that will then convey the wastewater to the Region II

Plant for treatment. During the design phase, the Bellevue Village was incorporated into the
STEP system thus creating the Region II -- Sanitary District Service Area of Royal Oak,

Newcomb, Bellevue. Construction of the septic tank effluent pump system was completed in

May 1993. A sewerage system plan has been provided for this sewer service area in Figure 28.
A copy of the service policy is in Appendix 3 of the 1992 Plan.

Sewer Collection System:  Individual STEP (Septic Tank Effluent Pump) Systemns — 340

Pump Station 1 (MD 33) — 2 pumps

PS-1 Force Main — 1.8 miles
PS-1 Low Pressure Small Diameter Main — 0.8 miles

Pump Station 2 (MD 329 —Royal Oak) — 2 pumps
PS-2 Force Main — 1.4 miles
PS-2 Low Pressure Small Diameter Main — 1.9 miles

Pump Station 3 (Bellevue Road) — 2 pumps
PS-3 Force Main — 2.7 miles
PS-3 Low Pressure Small Diameter Main — 3.5 miles

Treatmeni:  Region I! Wastewater Treatment Plant

TABLE 25. TALBOT COUNTY REGIONII
SANITARY DISTRICT (ROYAL OAK, NEWCOMB, BELLEVU)
CAPITAL IMPROVEMENT PROJECTS

PROJECT DESCRIPTION PROTOSED COMMENTS
TFISCAL YEAR _

Database Development FY2002
Integration of Pump Station Locations within FY2003 o
GIS
Procure 2 additional grinder pumps for standby FY2003 Maintain supply of pumps B
Bellevue Generator Upgrade FY2004 |
Procure 2 additional grinder pumps for standby FY2004 Maintain supply of pumps
Procure 2 additional grinder pumps for standby FY2005 Maintain supply of pumps -

2002 REPORT OF THE REVIEW

CHAPTER TWO 57






TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN - October 2002

TALBOT COUNTY REGION V - SANITARY DISTRICT (TILGHMAN VILLAGE)
ALLOCATION PROGRAM

The Region V Wastewater Treatment Plant located on Tilghman Island has a design
capacity of 150,000 gallons per day. The wastewater treatment plant was designed in
1982 and construction was completed in November 1987. The original area to be served
by the wastewater treatment plant consisted of the current sewer service area established
in 1987 and the community in Paw Paw Cove, Tilghman Island Beach and the parcels
along Harris Creek along Rude Avenue. The estimated flows and allocations for the
Region V Wastewater Treatment Plant are presented in Table 29.

TABLE 26. Region V Watewater Treatment Plant Allocations

AREAS PROJECTED NUMBER OF | ESTIMATED
EQUIVALENT DWELLING SEWERAGE
UNITS FLOW (gpd)
Current Lots Served 73,000
Infill Lots 32,500
Tilghman Island Beach 40 8,000
Avalon Phases 4 and 5 59 12,000
Paw Paw Cove (unprogrammed) 11 2,200
Rude Avenue (unprogrammed) 18 3,600
Unallocated Capacity 18,700
TOTALS 150,000

TALBOT COUNTY REGION V - SANITARY DISTRICT (TI.GHMAN VILLAGE)
SEWERAGE SYSTEM

Prior to 1985 the Tilghman-Avalon-Fairbanks areas had a history of overflowing failing septic
tanks that discharged directly into the surrounding water. Pollution of these areas led to a
restriction on shellfish harvesting surrounding the island and created a detriment to the public
health in the Tilghman-Avalon Area. The design of a sewer collection system and treatment
plant was undertaken and began operating by 1985. All waters around Tilghman Village are
now open for shellfish harvesting except for Knapps Narrows to the northwest of Tilghman, a
zone at the wastewater treatment plant outfall to the west of Tilghman, and Dogwood Harbor to
the east, as a result of the new plant. The plant has a design capacity of 150,000 gpd with no
room for future expansion. Approximately fifty percent of the capacity is currently being
utilized. A Sewerage System Plan has been provided for this sewer service area in Figure 28.

Fairbanks failing septic problems needs to be addressed. The proposed solution is to repair
existing systems or provide new innovative onsite systems. However, additional studies will be
completed by the Department of Public Works to evaluate the use of STEP systems and convey
the wastewater generated in this area to the wastewater treatment plant. This study should be
completed by 2005.

2002 REPORT OF THE REVIEW CHAPTER TWO 59




TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN - October 2002

Point of Discharge - Chesapeake Bay

Collection System - 8" and 12" PVC gravity sewers: 5.5 miles
Force Main: 0.50 miles of 2 — 3 inch diameter force mains

Pumping Stations: ‘

East (Chicken Point Road) - two 34 gpm grinder pumps with 3" force main.

West (Coopertown Road Offset) - two 37 gpm grinder pumps with 3" force main and
emergency power,

North (Summit Street) - two 50 gpm grinder pumps with 3" force main and emergency
pOWer.

Avalon Court - two 40 gpm pumps with 2" force main

Simplex Stations - there are four simplex grinder pump stations with 1 1/4" force main,
cach serving a single building. Two of these are located on Foster Avenue, one is located